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INSPECTION  CERTIFICATE

T 550-0015

S IEST (CUSTOMER) CBREHTHEAV 2 ER KERTHEEXEETL1—12—19(@VIER2—E L7
RITHEH B (DATE) " EEB . 20 . 2024 B
IEFEF S (CERTIFICATE No) - 221-00143 H:PAGE 1 i PlER XS (R
i E S (CONTRACT No) : 253401D01 — 002 (EsCRIPTION) - DEFORMED BARS pu—
HCEMWEES (ORDERNo) - " 5
WEFEEE 5 (CUSTOMER No): (SPECIFICATION) : JIS G 3112 SD295
oL ¥ Iy : e
(SPECIAL MENTION) fgpﬁ (?ODE)}\ : SD2g5
] ® H OB |ma| #f it =2 B b2l %
D FRES | MEES (¥E HE TENSILE TEST gg HE CHEMICAL COMPOSITION
CHARGE Bike | SR o gle )T BEND C Si Mn P S Cu Ni Or MM yo No Ti Al Geal pop
DIMENSIONS No PLATE No |QUAN| MASS (e 1 Ts LEL LGLIRA Lys IBAZY "0
Com) & TITY kg M mm2 8 5 180 X100 X100 X100 X1000X1000 X100 X1000X1000 X1000 X1000 X1000 X1000 X1000 X1000 X100 X100
LOT& NO R: a
COIL  No ACTUAL 1. 500
ol i A Stn 2 - _j
D6 3093245 4 4110, 358 51d 34| 4 G0O0OD 15 19,55 14 20 % H B |BamR - £ 5
D6 3U93245 § 6154 354 505 30| 4 GOOD 15 19 55 14 20 ;;g &)
D6 3093246 A 20s8] 3621 513 30| 4 GOOD 16,19 5723 24 — |
GRAND TOTAL 17 12322 THIRG BN TR
DeNAD 22-|
I DRI $mmﬁtw:£%ﬁmbii
7YXty apgERE
Signed by: 5 w . s NF o Lok
gn y FROMNT. BEOK R, HEEORB I EBRL OV BIEEFERLET, #t uﬂm
WE HEREBY CERTIFY THAT THE STEEL DESCRIBED HEREIN HAS £ad I u-l - K E IE
\ NAKAYAMA STEEL WORKS, LTD. Funamachi Waorks
SURVEYOR TO BEEN SATISFACTORILY TESTED AND INSPECTED IN ACCORDANGE S — TR K E AR — T H1E66 %
WITH THE REQUIREMENTS OF THE ABOVE SPEGIFICATION. 1-66, Funamachi 1-chome, Taisho~ku,Osaka-shi,Osaka,531-8351, Japan
{ NOTES ) 2/ =l -

ZN,C: i 80 {3 & Zn Coating-*
RA(Z): L= 5 a1 1 Speciﬁcution for through thickness characteristics

Ceq(W): 53 34 & (%) =C+Mn/6+51/24+Ni/40+Cr/5+Mo/4:V/14 Ceql: Bt
PCM: B BB 2 FE#LRL (%)=C+5i/30+Mn/20+Cu/204Ni/60+Cr/ 20+ Mo/15+V/10+58

-1=50mm, 2=200mm, 3=4D, 4=8D, 5=5.65/ A , 6=27, 7=
HBW: 7Y /L8 X Brinell hardneﬁ HRB/HRC: 127 = /LHX Rockwell hardness CH: v/ e —$iRE% Churpy Impact Test
=S T AR, (%) — SRR CB:ghiT MM Coating Bend Test

YR:BR{RIE. Yield Ratio RA: ﬁ{'ﬁ Reduction of Area
GL: ¥ A M Gauge Length--

70mm , 8=R0mm

UT: 87 # E2 (B8 Ultrasonic Test
F (%) =C+Mn/6 CeqH:B#E % &%) =C+Si/24+Mn/6

Signed by: ./ i"""v e
g Y ‘M%‘ HIDEAKI HARAGUCHI

EEHETS & AR EEXEE
GROUP MANAGER OF QUALITY ADMINISTRATION SEC.
PRODUCTION & TECHNICAL CONTROL DEPT.




ZFBA &% 5 CERTIFICATE No.
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JFE Bars & Shapes Corporation

ZIEE S ORDER No. L 421H371APS50 INSPECTION CERTIFICATE A
T W ‘ L i AR R 1 T B
L % 4 PROJECT NAME  : 7EHE - B TEL 086-447-1224
£ ¥ # SHIPPER CKHMEER S E5E9TE DEALERSHIP:
B # SPECIFICATION : JIS G 3112 SD295 T E SHIP DATE 20244F 38 16H
|  AIsAEE TENSILE TEST | B [~ A [
t R i he o - | ;}tﬁ |
BAELS | B & F ik X B PR LT ‘1% w|  WTe | BF\iE‘ | ) CHEMICAI COMPOSITION . % |
(BB Pevsf T.8 - st | € si | Mol P | s | N | cr| M v | Ceq |
NSmm i 3 % 100 #1000 %100 X 100| X 1000/X 1000 | X100 |
LOT No. i : ASS 11— 180 | | | '
(CH No.) ST QANTITY | WASS  fypy Taao- | ShOMIN R=  MAX |MAX [MAX MAX | MAX | | |
mm | hel 295|600 | 161.50 | 27| 55| 150 50/ 30| !_ l
4-C0195 | D10 X 6000 1, 200 | | 3R4| 515 21 L Goob | 21 14| 53] 46‘ 26 10| 23] 42 4 | 36 |
(5B95896) | | | | ' , | - 1 |
~ I 1
4-C0197 DIO X 6000 6, 000 | 367‘ 516 | 25 GOOD 20 | 13| 48‘ 38 16 12 21 47 3 34
(5B95898) | 24,192 | ' | i ' |
HA A [ 24,192 ‘ | | ; ‘
20 A 24, 192 | ' | '
| ' '
. ‘ ‘ | |
| | | ‘ | |
f (e s -
! ‘ ' WEE | |REJE| H N
| -_ Al <0
| ‘ ‘ ' 2 L= i
| |
' | ! |
. | ‘ . | . BENAa 24
| l |
| | R |
| | T DIRRE. E$ﬁm§&w:aéﬁmb§¢ | |
. | T WrHEAy v LR -
| .
| | | .'
l | [ O O B
R
‘ LM R E DR R, ST e L T s S ERT 5. S
We hereby corlify that the meterial deacribied herein has heen tested and inspecied with sat sfactory tesuit in accordance #ith the requirsment of the abrve spenification, MANA(‘FR OF
| o QUALITY ASSURANCE SEC.
‘ EHEE WIZUSHIMA WORKS™Z " =
K ESBIERT
Ke#iF  SURVEYOR | D IOJ 0 5 / 8 BHEEBNTE
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BREHE JFE %38 =4t

ZERA & 5 CERTIFICATE No. © MA4306180

oy e B : — . . . o a Shapes Corporation
RILES  ORDER No. . 421H371APS60 INSPECTION CERTIFICATE f;;gji s
# E XK CUSTOMER L) THEAyU o ERE i
L3 T NAME ¢ {E] — ARt IRE 1 T E
‘ ‘fv Z: FjROJELT NAME  : 7EfE - TEL 086-447-4224
E 3 &  SHIPPER DR REA S H#95 DEALERSHIP:
B B SPECIFICATION : JIS G 3112 SD205 ) HAGF 1 SHIP DATE ¢ 20244 38 160
I ' A1aEEkEE TENSILE TES | tﬁ; ik # 5% 51 !
=R 1 | . N - x| AE S G o
(ggig_) W& TE | KK T R | e |  CHEMICAL COMPOSITION % |
& | 11 TEsT C Si Mn | P l S Ni | Cr | Mo ' | I Ceq ‘
LOT No. SIZE ANTTTY AQ e 500 ><100 | x1000 X 100 | X 100| x 1000] X 1000 | | X100
CH No.) i WSS Ty ao- B |k WAX | MAX | MAX ‘\!AX TMAX , | \
P To I TR Goofgm . i 295 | 600 | | sp | 27l a5 1s0]  s0| 50| ._
720 | 3761 5 | o7 300 2 5 ; : 5 | p 36 35 |
(5895316) 37 514 |‘ EL GOOD | 0| 10|| 22 | 30‘ 1b1| 12] 20 36| 4 | 5
4-C0135 | DI3 X 6000 790 | | oo | g s | com | | | sl 2
(5895126) I : 377 537 . 22 | GOOD : 21 | 19| 62 33I 23 I| 10
-C “nl r X | | 1
4}013&3 D13 X 6000 2,520 390 525 2 | GOOD 20| 15| 48\ 33! 28 12
(5B95374) L 23,640 | | ' | i | ‘
N 23,840 | | | \ L
& 0 REE 23,640 | ] ' ‘ ; ‘
i H | 1
| | - | |
|
| L
[ | | ‘ ‘
|
|
| | ‘ | ‘
. | l
| | | | |
|
| - _
| R ‘ I .J \, | l _'
|| CpmER. RbREERL G & SIEN o
I | | | 73 AT o
.- .
|
o .
IR rt
TR EOREAITV. ek EEHRAT D, _f _______ ISR
Wo ety corti{y that the material deacrihed herern has heen tested and jnspeeted aith salisfaciors result in accordanse with the requirement of the abme specilication. M_/\NAGER OF
QUALITY ASSURANCE SEC.
2y 50 5 MlZl‘JSH_IMA womg:sg; =
| okBSuEH 0 S
B#HHE  SURVEYOR :D [3 Jo 518 | SRTERLE ==




